SHELL ADVANCE FOR DUCATI MONSTER 796 ABS 2011

SHELL ADVANCE for Ducati Monster 796 ABS 2011
 
(1)  470P2153AA
FRAME ASSEMBLY, RED
 
(2)  85040671A
CLAMP TUCKER (PACK OF 5)
 
(3)  74841011AA
NUT, FLANGE (PACK OF 5)
 
(3)  74841011AA
NUT, FLANGE (PACK OF 5)
 
(4)  77915361A
THREADED DOWEL
 
(4)  77915361A
THREADED DOWEL
 
(5)  70310491A
RING NUT M25X1
 
(5)  70310491A
RING NUT M25X1
 
(6)  77915351AA
SCREW, SPECIAL
 
(6)  77915351AA
SCREW, SPECIAL
 
(7)  47110132B
REAR FRAME R.H.
 
(8)  82919731C
PLATE, REAR FRAME
 
(9)  77240583C
SCREW TBEIF M8X16 (PACK OF 5)
 
(10)  47110122B
REAR FRAME L.H.
 
(11)  74810401A
NUT, FLANGE (PACK OF 20)
 
(12)  77156658B
SCREW TCEIF M6X16 (PACK OF 5)
 
(12)  77156658B
SCREW TCEIF M6X16 (PACK OF 5)
 
(13)  77918151AA
SCREW, SPECIAL
 
(14)  75011531A
NUT M12X1.25
 
(14)  75011531A
NUT M12X1.25
 
(15)  82919691B
BRACKET, FUEL TANK REAR
 
(16)  71614161A
SPACER 25X10X6 (PACK OF 2)
 
(16)  71614161A
SPACER 25X10X6 (PACK OF 2)
 
(16)  71614161A
SPACER 25X10X6 (PACK OF 2)
 
(17)  76411261A
DAMPER 25X17.5X10 (PACK OF 2)
 
(18)  77354898B
SCREW TCEIR M6X30 (PACK OF 10)
 
(18)  77354898B
SCREW TCEIR M6X30 (PACK OF 10)
 
(19)  75840201A
CLAMP, WIRE (PACK OF 10)
 
(20)  69926101A
CLAMP KIT
 
(21)  71614151A
SPACER 25X10X6
 
(22)  86611121A
RUBBER PAD (PACK OF 2)
Part number Description
# 1
47021963AA
470P2153AA
FRAME ASSEMBLY, RED
# 2
85040671A
CLAMP TUCKER (PACK OF 5)
# 3
74840021A
74841011AA
NUT, FLANGE (PACK OF 5)
# 4
77915361A
THREADED DOWEL
# 5
70310491A
RING NUT M25X1
# 6
77915351A
77915351AA
SCREW, SPECIAL
# 7
47110132B
REAR FRAME R.H.
# 8
82919731C
PLATE, REAR FRAME
# 9
77240583C
SCREW TBEIF M8X16 (PACK OF 5)
# 10
47110122B
REAR FRAME L.H.
# 11
74810401A
NUT, FLANGE (PACK OF 20)
# 12
77156658B
SCREW TCEIF M6X16 (PACK OF 5)
# 13
77912131A
77918151AA
SCREW, SPECIAL
# 14
75011531A
NUT M12X1.25
# 15
82919691B
BRACKET, FUEL TANK REAR
# 16
71614161A
SPACER 25X10X6 (PACK OF 2)
# 17
76411261A
DAMPER 25X17.5X10 (PACK OF 2)
# 18
77354898B
SCREW TCEIR M6X30 (PACK OF 10)
# 19
75840201A
CLAMP, WIRE (PACK OF 10)
# 20
69926101A
CLAMP KIT
# 21
71614151A
SPACER 25X10X6
# 22
86611121A
RUBBER PAD (PACK OF 2)
Here are all the parts relating to the SHELL ADVANCE of your 2011 Monster 796 ABS. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...